SPORTON LAB.

FCC RF Test Report

Report No. : FGON0608

LTE Band 5/ 1.4MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Dater 27 NOV 2019 1534 11

Date: 27 NOV 2019 15:35:06
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 814.80385 MHz -63.90 dBm -50.90 dB 30.000 MHz 815.000 MHz 100.000 kHz 814.80385 MHz -63.78 dBm -50.78 dB
860,000 MHz 1.000 GHz 100.000 kHz 872.93706 MHz -63,35 dBm -50,35 dB 860,000 MHz 1,000 GHz 100.000 kHz 894.33566 MHz -63.23 dBm -50,23 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.69608 GHz -42.90 dBm -29.90 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.69608 GHz -44.22 dBm -31.22 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.83177 GHz -48.32 dBm -35.32 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.88626 GHz -48,36 dBm -35.36 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.00025 GHz -51.71 dBm -38.71 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.39115 GHz -51.35 dBm -38.35 de
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LTE Band 5/ 3MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM
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Ref Level 0.00 dBm Offset 4.60 dg Mode Auto Sweep Ref Level 0,00 dém Offset 4.60 dB Mode Auto Sweep
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz B813.23463 MHz -58.24 dBm -45.24 dB 30.000 MHz 815.000 MHz 100.000 kHz 813.23463 MHz -58.96 dBm -45,96 dB
860,000 MHz 1.000 GHz 100.000 kHz 930.83916 MHz -63,26 dBm -50,26 dB 860,000 MHz 1,000 GHz 100.000 kHz 893.91608 MHz -63.11 dBm -50,11 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64859 GHz -43.25 dBm -30.25 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.64859 GHz -44.80 dBm -31,680 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.85727 GHz -48,33 dBm -35.33 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.88876 GHz -48,35 dBém -35.35 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.99700 GHz -51.51 dBm -38.51 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.37866 GHz -51.54 dBm -38.54 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FGON0608

LTE Band 5/ 3MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Dater 27 NOV 2018 15:41:58

Date: 27 NOV 2019 15:42:53
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Ref Level 0.00 dBm Offset 4.60 d8 Mode Auto Sweep Ref Level 0,00 dBm Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz B813.23463 MHz -56.37 dBm -43.37 dB 30.000 MHz 815.000 MHz 100.000 kHz 813.23463 MHz -56.96 dBm -43,96 dB
860,000 MHz 1.000 GHz 100.000 kHz 865.52448 MHz -63.09 dBm -50,09 dB 860,000 MHz 1,000 GHz 100.000 kHz 897.83217 MHz -63.31 dBm -50,31 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.67058 GHz -43.20 dBm -30.20 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67058 GHz -45.06 dBm -32.06 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.84327 GHz -48.24 dBm -35.24 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.86927 GHz -48.28 dBm -35.28 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.60210 GHz -51.52 dBm -38.52 db 7.000 GHz 9,000 GHz 1.000 MHz 8.02899 GHz -51.66 dBm -38.66 dB&
{ 1 J o ( )it J o

Highest Channel / QPSK

Highest Channel / 16QAM
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz B813.23463 MHz -63.54 dBm -50.54 dB 30.000 MHz 815.000 MHz 100.000 kHz 813.23463 MHz -64.02 dBém -51.02 dB
860,000 MHz 1.000 GHz 100.000 kHz 923.98601 MHz -63.14 dBm -50,14 dB 860,000 MHz 1,000 GHz 100.000 kHz 959.37063 MHz -63.16 dBm -50,16 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.69258 GHz -42.42 dBm -29.42 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.69258 GHz -44.93 dBm -31.93 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.87877 GHz -48.28 dBm -35.28 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.86527 GHz -48,39 dBm -35.39 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.37366 GHz -51.49 dBm -38.42 db 7.000 GHz 9,000 GHz 1.000 MHz 8.02649 GHz -51.69 dBém -38.69 dB&
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SPORTON LAB.

FCC RF Test Report

Report No. : FGON0608

LTE Band 5/ 5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Dater 27 NOV 2019 15:46:57

Date: 27 NOV 2019 15:47:51
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Ref Level 0.00 dBm Offset 4.60 d8 Mode Auto Sweep Ref Level 0,00 dBm Offset 4.60 dB Mode Auto Sweep
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz B813.23463 MHz -58.84 dBm -45.84 dB 30.000 MHz 815.000 MHz 100.000 kHz 813.23463 MHz -59.83 dBém -46.83 dB
860,000 MHz 1.000 GHz 100.000 kHz 997.27273 MHz -63.19 dBm -50,19 dB 860,000 MHz 1,000 GHz 100.000 kHz 999.51049 MHz -63.43 dBm -50,43 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64909 GHz -43.49 dBm -30.49 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.64909 GHz -46.33 dBm -33.33 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.88826 GHz -48.36 dBm -35.36 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.87027 GHz -48,32 dBm -35.32 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.00600 GHz -51.28 dBm -38.28 db 7.000 GHz 9,000 GHz 1.000 MHz 7.99200 GHz -51.43 dBm -38.43 d&
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Middle Channel / QPSK

Middle Channel / 16QAM
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 812.45002 MHz -56.44 dBm -43.44 dB 30.000 MHz 815.000 MHz 100.000 kHz 812.45002 MHz -58.36 dBém -45,36 dB
860,000 MHz 1.000 GHz 100.000 kHz 990.27972 MHz -63.19 dBm -50,19 dB 860,000 MHz 1,000 GHz 100.000 kHz 9£0.97902 MHz -63.26 dBm -50.26 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.66908 GHz -42.22 dBm -29.22 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66908 GHz -45.03 dBm -32.03 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.83977 GHz -48.37 dBm -35.37 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.86877 GHz -48.45 dBm -35.45 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.36616 GHz -51.72 dBm -38.72 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.35566 GHz -51.66 dBm -38.66 dB&
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SPORTON LAB.

FCC RF Test Report

Report No. : FGON0608

LTE Band 5/ 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM
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Ref Level 0.00 dBm Offset 4.60 d8 Mode Auto Sweep Ref Level 0,00 dBm Offset 4.60 dB Mode Auto Sweep
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 814.01924 MHz -63.50 dBm -50.50 dB 30.000 MHz 815.000 MHz 100.000 kHz 799.50400 MHz -63.77 dém -50.77 d&
860,000 MHz 1.000 GHz 100.000 kHz 906.08392 MHz -63.00 dBm -50,00 dB 860,000 MHz 1,000 GHz 100.000 kHz 922.72727 MHz -62.94 dBm -40,04 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.68908 GHz -42.52 dBm -29.52 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.68908 GHz -45.36 dBm -32.36 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.86927 GHz -47.85 dBm -34.85 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.85777 GHz -48,33 dBm -35.33 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.328015 GHz -51.67 dBm -38.67 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.01400 GHz -51.53 dBm -38.53 dB
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LTE Band

5/10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 810.88081 MHz -57.76 dBm -44.76 dB 30.000 MHz 815.000 MHz 100.000 kHz 813.62694 MHz -59.42 dBm -46.42 dB
860,000 MHz 1.000 GHz 100.000 kHz 873.35664 MHz -63,36 dBm -50,36 dB 860,000 MHz 1,000 GHz 100.000 kHz 943.84615 MHz -63.22 dBm -50,22 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64959 GHz -43.25 dBm -30.25 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.64959 GHz -45.49 dBm -32.49 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.86827 GHz -48.25 dBm -35.25 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.85177 GHz -48,31 dém -35.31dB
7.000 GHz 9.000 GHz 1.000 MHz 7.38115 GHz -51.41 dBm -38.41 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.99550 GHz -51.52 dBm -38.52 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FGON0608

LTE Band 5/ 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Dater 27 NOV 2018 155652

Date: 27 NOV 2019 15:57:46
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Ref Level 0.00 dBm Offset 4.60 d8 Mode Auto Sweep Ref Level 0,00 dBm Offset 4.60 dB Mode Auto Sweep
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz B812.84233 MHz -54.45 dBm -41.45 dB 30.000 MHz 815.000 MHz 100.000 kHz B812.84233 MHz -55,15 dBm -42,15 dB
860,000 MHz 1.000 GHz 100.000 kHz 883.00699 MHz -63.07 dBm -50,07 dB 860,000 MHz 1,000 GHz 100.000 kHz 921.18881 MHz -63.21 dBm -50,21 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.66458 GHz -42.21 dBm -29.21 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66458 GHz -45.07 dBm -32.07 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.86477 GHz -48.17 dBm -35.17 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.84677 GHz -48,27 dBm -35.27 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.04199 GHz -51.65 dBm -38.65 db 7.000 GHz 9,000 GHz 1.000 MHz 7.37966 GHz -51.42 dBm -38.42 d&
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Highest Channel / QPSK

Highest Channel / 16QAM
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SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk Limit fthnrk PAR
10 4dpe_SPURIOUS LINE ABS 10 4 —$PURIOUS LINE ABS
- e
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBr -20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
50 dBm T sty 50 dem I - pismnnBion
‘ A s r | 1 ~ ——
-60 dBr -60 dBm
L B
-70 dB -70 dBm
-80 dB -80 dBm
-90 de -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 814.80385 MHz -60.85 dBm -47.85 dB 30.000 MHz 815.000 MHz 100.000 kHz 814.80385 MHz -61.37 dém -48.37 dB
860,000 MHz 1.000 GHz 100.000 kHz QL5 59441 MHz -63.07 dBm -50,07 dB 860,000 MHz 1,000 GHz 100.000 kHz 888.04196 MHz -63.17 dBm -50,17 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.67958 GHz -42.91 dBm -29.91 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67958 GHz -44.58 dBm -31.58 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.696209 GHz -48.43 dBm -35.43 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.83777 GHz -48,27 dBm -35.27 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.99300 GHz -51.52 dBm -38.52 db 7.000 GHz 9,000 GHz 1.000 MHz 8.01250 GHz -51.64 dBém -38.64 d&
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o a0, FCC RF Test Report

Report No. : FGON0608

Frequency Stability|
Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit
BW 10MHz 2.5ppm
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0001
40 Normal Voltage 0.0017
30 Normal Voltage 0.0049
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0055
0 Normal Voltage 0.0058
-10 Normal Voltage 0.0051 PASS
-20 Normal Voltage 0.0022
-30 Normal Voltage 0.0010
20 Maximum Voltage 0.0052
20 Normal Voltage 0.0060
20 Battery End Point 0.0012
Note:

1. Normal Voltage =3.7 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.2 V.

Sporton International (Kunshan) Inc.
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o a0, FCC RF Test Report Report No. : FGON0608

LTE Band 12

Peak-to-Average Ratio

Mode LTE Band 12 / 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 4.09 4.87 5.19 5.94
Middle CH 4.49 4.93 5.28 5.94 PASS
Highest CH 4.41 4.81 5.54 5.83
Sporton International (Kunshan) Inc. Page Number : B131 of B365
TEL : +86-512-57900158 Report Issued Date : Jan. 10, 2020
FAX : +86-512-57900958 Report Version : Rev. 01
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o a0, FCC RF Test Report Report No. : FGON0608

LTE Band 12 / 10MHz / QPSK

Lowest Channel / 1RB Lowest Channel / Full RB
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Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |

Trace 1 | 2135 dem 25,78 dbm 1.43 da 2.61 08 +.20 0B .41 08 .45 0B Trace 1 [ 2196 dbm 27,45 dbm 5.49 d8 2.49 d8 4.17 d8 4.81 da 5.28 08
| ——— | ———
L I J [[TD [ L il ] SR e
Date’ 29.NOV.2018 081445

Date: 29.NOV.2016 081454
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SPORTON LAB.

FCC RF Test Report

Report No. : FGON0608

LTE Band 12 / 10MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

rum = =)
Ref Level 25.00 dem  Offset 5,00 b Ref Level 25.00 dem  Offset 5,00 b
Att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
—-
= 1
0.0 1 0.0
| S A S
‘ i
1E4 - - 1E4 - -
i \
v
1E 1E 1
1
CF 704.0 MHz Mean Pwr + 20.00 dB CF 704.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function G y Cumulative Di Function Samples: 130000
Mean | Peak | Crest 10% 19% Mean | Peak | crest | 10% | 105 | D% | p.01%
Trace 1 [ 19.97 dem 25,20 dbm 5.23 d8 .13 4B £.07 0B Trace 1 [ 2110 dem 27,68 dbm 5.58 d8 3.13 d8 5.07 d8 5.94 d8 5.41 08
I e—— | ———
L JU L I ] W we
Date’ 29.NOV.2018 08:13.07 Date: 29.NOV.2018 08:13.45
Spectrum b Spectrum =
Ref Level 25.00 dem  Offset 5,00 b Ref Level 25.00 dem  Offset 5,00 b
o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view

Date: 29.NOV.2016 081424

Date: 29.NOV.2016 081355

1E- l - 1E- -
1E 1E \‘
|
i
CF 707.5 MHz Mean Pwr + 20.00 dB CF 707.5 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 10% 19% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 20,12 dem 25,42 dbm 5.30 d8 3.04 0B .13 dB Trace 1 | 20,88 dem 27,41 dBm 5.52 d8 3.16 d8 5.10 d8 5.94 d8 5.35 0B
I e—— I e——
L J | CEERERE I

Highest Channel / 1RB

Highest Channel / Full RB

Date: 29.NOV.2016 081434

Date: 29.NOV.2016 081503

Spectrum b Spectrum b
Ref Level 25.00 dem  Offset 5,00 b Ref Level 25.00 dem  Offset 5,00 b
o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
S Sy
<
=
N N =
N
0.0 ¥ 0. =
L \
1E4 | 1E4 - -
1E. 1E. \
1
|
{
CF 711.0 MHz Mean Pwr + 20.00 dB CF 711.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 10% 19% | 0.01% | Mean | Peak | crest | 10% | 19 | D19 | Do |
Trace 1 | 19.86 dbm 2541 dBm 5.55 da .10 68 5.42 0B 5.50 08 Trace 1 [ 20,98 dem 27,46 dBm 5.48 d8 3.10 d8 4.99 da 5.83 d8 5.23 08
I e—— I e——
L L RRRRRRE I
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SPORTON LAB.

FCC RF Test Report

Report No. : FGON0608

26dB Bandwidth

Mode LTE Band 12 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |[16QAM| QPSK [16QAM| QPSK [16QAM| QPSK |16QAM| QPSK [16QAM| QPSK |16QAM
Lowest CH 1.276 | 1.267 | 3.009 | 2.991 | 4.875 | 4.865 | 9.71 9.65
Middle CH 1.278 | 1.239 | 3.039 | 3.027 | 4.915 | 4935 | 9.87 9.77
Highest CH 1.284 | 1.295 | 2.937 | 3.003 | 4.975 | 4.935 | 9.91 9.61
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o a0, FCC RF Test Report Report No. : FGON0608

LTE Band 12

Lowest Channel / 1.4MHz / QPSK Lowest Channel / 1.4MHz / 16QAM

e pectrum vy
Ref Level 25.00 cbm  Offset 500 db = RBW 30 khz RefLavel 25.00 dbm  OFfset 5,00 ob = RBW 30 kHz
o Att 30de  SWT 63.2ps @ VBW 100 kHz  Mode Auto FFT o Att 30dE SWT 632 ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
M1l 15.68 dBm| M1l
20 ¥ ) 700.03010 MHZ|
104 B A S 1 R N 26.00 dB el il T 1 e W - 26.00 dB
Bwe " 1.275500000 MHz| Bwe \ 1.267100000 MHz
Q factor 548.8) Q factor \ 551.9
0d Q Q
-0
-20 df - -
- A ]
A -
-40d -40d
-50 df -50 di
-60 -60
7o d 70 di
CF 699.7 MHz 1001 pts Span 2.8 MHz CF 699.7 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 700.0301 MHz 15.68 dam nd8 down 1.2755 MHz ML 599,3895 MHz 15.30 dam nd8 down 12671 MHz
TL 1 699.0622 MHz -10.45 dBm nd8 26.00 dB TL L £699.079 MHz -10.78 dBm n 26.00 dB
T2 1 700.3378 MHz -10.23 dém Q factor 548.8 T2 1 700.3462 MHz -10.54 dBm Q factor 551.9
L U J wa L JU J L]

Date: 26.NOV.2016 17.64:32 Date: 28 NOV 2018 17:54:21

Middle Channel / 1.4MHz / QPSK Middle Channel / 1.4MHz / 16QAM

ectrum pectrum vy
Ref Level 25.00 cbm  Offset 500 db = RBW 30 khz RefLavel 25.00 dbm  OFfset 5,00 ob = RBW 30 kHz
o Att 30dE SWT 63.2ps @ VBW 100kHz Mode auto FFT o Att 30de SWT  63.2ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
- MI[1] 16.10 dBm)| 15.67 dBm
20 ,Y N 707.27620 MHz| 20 707.30980 MHz|
04 e M A B 26.00 dB| 04 26.00 dB)
Bwe \ 1.278300000 MHz| Bwe \ 1.239200000 MHz
, q factor 553.3) qfactor \ 570.8
ad 2! . 0d ] 2! -
\ T/ L&
-1 -10 ;
/ - \
-20 d T e —
A TR A [ e,
PO, Vo el > e T
e ol ) o
40 di -40 di
-50 df -50 di
-60 -60
70 d 70 d
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 707.2762 MHz 16.10 dBm nd8 down 1.2783 MHz ML L 707.3098 MHz 15.57 dam nd8 down 1.2392 MHz
T 1 706.8566 MHz -9.66 dBm nd8 26.00 dB TL L 706.6762 MHz -10.38 dbm nd8 26,00 d8
T2 1 708.135 MHz -9.99 dBm Q factor 553.3 T2 1 70B.1154 MHz -10.17 dém Q factor 570.8
L U J wa L JU J L]

Date: 26.NOV.2018 17.54.01 Date: 28 NOV 2018 17:54:11

Highest Channel / 1.4MHz / QPSK Highest Channel / 1.4MHz / 16QAM

Spectrum o Spectrum
Ref Level 25.00 dém  Offset 5,00 db & RBW 30 kHz Ref Level 2500 dém  Offset 5.00 dé & RBW 30 kHz
o Att 30de  SWT 63.2ps @ VBW 100 kHz  Mode Auto FFT I Att 30de SWT 632 ps @ YBW 100 khz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
11[1] 5 dBm mili] 14.76 dBm|
04 A T ;L 26.00 dB| 0 e a s P TR sy 26.00 dB)
3 1283900000 MHz I Bw 1.295100000 MHZ
1 557.9] Q fa 552.1
od od
7 \
T [z
10 . X -10
/ \ \
-20d £ h) -20 di — i\
. W o N 1 ks
A e o, ~ R VAV . N
a0 d d ' e & 3
a0 df -40 di
50 d 50 d
&0 -60
o d 70 di
CF 715.3 MHz 1001 pts Span 2.8 MHz CF 715.9 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value Function Function Result
ML 1 715.5517 MHz 15.55 dBm ndB down 1.2639 MHz ML 714.5923 MHz 14.76 dBm ndB down 12951 MHz
TL 1 714.6538 MHz -10.55 dém ndé 26.00 dB TL 1 714.6622 MHz -11.42 dém ndé 26.00 d8
T2 1 715.9376 MHz -10.47 dém  factor 557.3 T2 1 715.9573 MHz -11.29 dém  factor 552.1
L ) - L )i ) L
Date: 28.MOV.2019 17.5351 Date: 28 NOV. 2019 17:53:41
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SPORTON LAB.

FCC RF Test Report

Report No. : FGON0608

LTE Band 12

Lowest Channel / 3MHz /| QPSK

Lowest Channel / 3MHz / 16QAM

Date: 26.NOV.2018 18:11.01

Ref Level 25.00 cbm  Offset 500 b = RBW 100 kHz RefLavel 25.00 dbm  OFfset 5,00 ob e RBW 100 kHz
o Att 30dE SWT  19ps @ VBW 300kHz Mode auto FFT o Att 0dE SWT 15 ps @ VBW 300 kH:  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 17.73 dbm)| MI[1] 17.11 dBm
2 P . PN 700.51800 MHz B e 700.11040 MHz,
04 i g ndg” T 26.00 dB| 04 it el 26.00 dB|
Bwe \ 3.009000000 MHZ| Ji Bwe 2.991000000 MHZ|
q factor y 32.8 / q factor 1.1
g . od — . :
7 j ¥
-0 -10
) / \
\ ~ znd = I‘v- M
N e R PN P 4 P
e -30
40 di -40 di
50 df -50 di
60 -60
70 d 70 d
CF 700.5 MHz 1001 pts Span 6.0 MHz CF 700.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 700.518 MHz 17.73 dBm nd@ down 3.009 MHz M1 700.1104 MHz 17.11 dBm nd@ down 2,991 MHZ
T1 1 599.0075 MHz -6.18 dBm nd8 26.00 dB T1 L £99,0075 MHz -8.92 dBm nd8 26,00 d8
T2 1 702.0165 MHz -8.29 dBm Q factor 232.8 T2 1 701.99B5 MHz -8.57 dBm Q factor 234.1
L I 4 - [S JL 4

Date: 28 NOV 2018 18:10:51

Middle Channel / 3MHz / QPSK

Middle Channel /3MHz / 16QAM

Date: 26.NOV.2018 18.10:31

ectrum pectrum vy
Ref Level 25.00 cbm  Offset 500 b = RBW 100 kHz RefLavel 25.00 dbm  OFfset 5,00 ob e RBW 100 kHz
o Att 30dE SWT  19ps @ VBW 300kHz Mode auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
1 17.15 dbm)| L M1[1] 16.71 dBm
20 - 20 5
706.56490 MHz Y, 706.97250 MHZ]
A, PN = . .
4 / Ty 26.00 dB| 104 Al e s TR T e 26.00 dB|
I '\ 3.039000000 MHz| J Bwe 3 3.027000000 MHZ|
/ Q factor 232.5 Q factor \ 233.6)
od 9 A 0 / ]
7} ¥ ] \
-0 x -10 i "
\
! | 'f \
-20 df T =20 di
= 2 ey PR .
Nty P e e i~ W e P
-30 -30
40 di -40 di
50 df -50 di
-60 -60
70 d 70 d
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 706.5649 MHz 17.15 dBm nd@ down 3.039 MHz M1 1 706.9725 MHz 16.71 dBm nd@ down 2,027 MHZ
T1 1 705.9895 MHz -6.680 dBm nd8 26.00 dB T1 L 705.9835 MHz -9.43 dBm nd8 26,00 d8
T2 1 709.0285 MHz -8.65 dBm Q factor 232.5 T2 1 709.0105 MHz -9.58 dBm Q factor 233.6
L L J L L J

Date: 28 NOV 2018 18:10:41

Highest Channel /3MHz / QPSK

Highest Channel /3MHz / 16QAM

Spectrum Spectrum
Ref Level 25.00 dém Offset 5.00 dé & RBW 100 kHz RefLevel 25,00 dém Offset 5.00 di & RBW 100 kHz
jo Att 30dB  SWT 19 ps @ VBW 300 kHz Mode auto FFT b Att 30 dB SWT 19 ps @ VBW 300 kHz Mode auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max (@ 1Pk Max
20 M1 M1[1] 7.50 dBm)| 17.12 dBm)|
w0 v el \ 26.00 dB| 26.00 dB)
Bw \ 2.937100000 MHz| 3.003000000 MHz|
q factor \ 242.9] 237.6
od .
X
\
-0 T T
J \‘
e L o
o s el s W, —— )
40 40 df
-50 df -50 d
-60 -60
70 df -70 df
CF 714.5 MHz 1001 pts Span 6.0 MHz CF 714.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 713.4211 MHz 17.50 dBm ndB down 2.9371 MH2 M1 713.3851 MHz 17.12 dBm nd@ down 3.003 MHZ
Tl 1 713.0375 MHz -8.12 dBm ndg 26.00 d8 T1 1 713.0015 MHz -8.49 dBm ndg 26.00 d8
T2 1 715.9745 MHz -8.51 dBm Qq factor 242.9 T2 1 716.0045 MHz -9.15 dBm Qq factor 237.6
- - T —
L JL J - L JL J
Date’ 28 NOW.2018 18:10:21 DCate: 28 NOV 2018 18:10:11
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o a0, FCC RF Test Report

Report No. : FGO9N0608

LTE Band 12

Lowest Channel / 5MHz /| QPSK

Lowest Channel / 5SMHz /| 16QAM

Ref Level 25.00 cbm  Offset 500 b = RBW 100 kHz RefLavel 25.00 dbm  OFfset 5,00 ob e RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
. ™M1[1] 15.60 dBm) L ™M1[1] + dBm)
20 x 701.36000 MHz| 20 701.15000 MHz|
04 P B el hasa ey - WAV 26.00 dB 04 N ey gl e 26.00 dB
Jl Bwe 4.875000000 MHz| ; Bwe \ 4.865000000 MHZ|
q factor 143.9) q factor 144.1
od / 2 0 2 L
e
-0 -10 4
\n
20d - 20 d -
TP VL e i e
T
40 di -40 di
50 df -50 di
-60 -60
70 d 70 d
CF 701.5 MHz 1001 pts Span 10.0 MHz CF 701.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 701.36 MHz 15.60 dam nd8 down 4.875 MHz ML FOL1S MHz 15.54 dam nd8 down 4,865 MHZ
T 1 699.062 MHz -10.53 dbm nd8 26.00 dB TL L 699.052 MHz -10.21 dbm n 26,00 d8
T2 1 703.938 MHz -10.23 dém Q factor 143.9 T2 1 703.918 MHz -10.56 dBm Q factor 144.1
L U J wa L JU J L]

Date: 26.NOV.2016 18:27.28

Date: 28 NOV 2018 18:27:1%

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ectrum pectrum vy
Ref Level 25.00 cbm  Offset 500 b = RBW 100 kHz RefLavel 25.00 dbm  OFfset 5,00 ob e RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
N ™M1[1] 5 dBm)| . ™M1[1] 15.77 dBm)
20 X - 707.77000 MHz| 20 706.99100 MHz|
104 A e NP et R\ 26.00 dB wd J I\ e OO s ey 26.00 dB
T Bwe 4.915000000 MHz| [ Bwe l 4.935000000 MHZ|
| q factor | 144.0 q factor 4 143.9]
] 0d : ]
124
-10 f
20 di -
Mo Y ) W
\‘u b S nmting O v .
=, 30 A
40 di -40 di
50 df -50 di
-60 -60
70 d 70 d
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 707.77 MHz 15.95 dBm nd@ down 4.915 MHz M1 1 706.991 MHz 15.77 dBm nd@ down 4,935 MHZ
T 1 705.072 MHz -9.75 dBm nd8 26.00 dB TL L 705.052 MHz -10.31 dbm nd8 26,00 d8
T2 1 709.988 MHz -10.38 dém Q factor 144.0 T2 1 709.988 MHz -10.29 dém Q factor 143.3
L U J wa L JU J L]

Date: 26.NOV.2016 18:26.56

Date: 28 NOV 2019 18:27:09

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

Date: 26.MOV.2018 18:25.48

Spectrum o Spectrum
Ref Level 25.00 dém  Offset 5,00 db & RBW 100 kHz Ref Level 2500 dém Offset 5.00 dé & RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.08 dm| mili] 14.48 dBm|
20 1 712.51100 MHzZ| 20 T 713.78000 MHz
04 r~ D Rk i by 17 - YAV SN "\ 26.00 dB 104 A g, PN s "\-wudﬁ’-.m-\,um 26.00 dB
] Bw 4.975000000 MHz I Bw \ 4.935000000 MHz
[ afa 143.2 Qe 144.6
od 7 od
! - /
e, Y 14
-10 - - -10
/ \ /
20 df / 20 d l
: A \ - rRPYA]
AVl Sk ' e b
=30 A LTS e — B P
s -
a0 df -40 di
50 d -50 di
600 -60
o d 70 di
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 713.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 712.511 MHz 16.08 dBm ndB down 4.975 MHz ML 713.76 MHz 14.48 dBm ndB down 4,935 MHz
TL 1 710.983 MHz -9.85 dBm ndé 26.00 dB TL 1 711.032 MHz -11.72 dém ndé 26.00 d8
T2 1 715.958 MHz -10.00 dém  factor 143.2 T2 1 715,968 MHz -11.41 dBm  factor 144.6
) - L )i ) -

Date: 25 NOV.2019 16:26:39
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SPORTON LAB.

FCC RF Test Report

Report No. : FGON0608

LTE Band 12

Lowest Channel / 10MHz /| QPSK

Lowest Channel / 10MHz / 16QAM

Ref Level 25.00 cbm  Offset 500 b = RBW 300 kHz RefLavel 25.00 dbm  OFfset 5,00 ob e RBW 300 kHz
o Att 0ds SWT 12.6us @ YBW 1MHz Mode Auto FFT b 0dB SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 17.64 dbm)| MI[1] 16.57 dBm
20 e e 703.9810 MHz @ ~ |~ - o 704.3800 MHz,
04 ol dE ™y 26.00 dB 04 e deamdiie Talel ¥ sad N 26.00 dB
| Bwe \ 0.710000000 MHz| f Bwe " 9.650000000 MHZ|
{ q factor 72.4 q factor 73.0
0o 2 oo 2 |
;é | kN
-10 - -10 :" N
20 d / -20 df 4 >
e - - PR ~ LS T A ~
TN W A e e e ]
30 = - -30.dBp
g8 0
40 di -40 di
50 df -50 di
-60 -60
70 d 70 d
CF 704.0 MHz 1001 pts Span 20.0 MHz CF 704.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 703.381 MHz 17.64 dam nd8 down 9.71 MHz ML 704,38 MHz 16.57 dam nd8 down 9.65 WHZ
T1 1 599.185 MHz -8.70 dBm nd8 26.00 dB T1 L 699,185 MHz -9.63 dBm nd8 26,00 d8
T2 1 708.895 MHz -8.07 dBm Q factor 72.4 T2 1 70B.B35 MHz -9.10 dBm Q factor 73.0
L L J L L J

Date: 29.NOV.2016 08.48.48

Date: 29 NOV 2015 08:49:37

Middle Channel / 10MHz / QPSK

Middle Channel /

10MHz / 16QAM

ectrum pectrum &3
Ref Level 25.00 cbm  Offset 500 b = RBW 300 kHz RefLavel 25.00 dbm  OFfset 5,00 ob e RBW 300 kHz
o Att 30dE SWT 12.6ps @ YBW 1MHz Mode auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
17.79 dbm)| 1 MI[1] 16.76 dBm
0 IS N - - 709.3980 MHzZ| B o . 706.8210 MHz
04 i i 26.00 dB| 04 AT N A 26.00 dB|
I 0.870000000 MHz| f Bwe \ 9.770000000 MHZ|
/
/ q factor 71.9 q factor 72.3
0o ] 2 ; oo 1 2 |
-10 - : -10 -
g \ /
20 — N -20
S Fan il o T
_Be-d6 e b e,
40 di -40 di
50 df -50 di
-60 -60
7o 70d
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 709.398 MHz 17.79 dam nd8 down 9,87 MHz ML 706.821 MHz 16.76 dam nd8 down 9.77 Wz
T1 1 702.665 MHz -8.07 dBm nd8 26.00 dB T1 L 702.685 MHz -9.21 dBm nd8 26,00 d8
T2 1 712.555 MHz -7.82 dBm Q factor 71.9 T2 1 712.455 MHz -8.93 dBm Q factor 72.3
L L J L L J

Date: 29.NOV.2016 08:48.17

Date: 29 NOV 2015 084927

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

Spectrum Spectrum
Ref Level 25.00 dém  Offset 5.00 dé & RBW 300 kHz RefLevel 25,00 dém Offset 5.00 di & RBW 300 kHz
jo Att 30dB  SWT 12.6p: @ VBW 1MHz Mode Auto FFT b Att 0 de SWT 126 us ® VBW 1MHz Mode auto FFT
SGL Count 100/100 SGL Count 100,100
(@ 1Pk Max @7k ™ax
2 R S ® i o
L S FATN o Y o o —] e N e
- T A T 26.00 dB o kel T e M 26.00 dB
Bw 9.910000000 MHZz| i Bw \ 9.610000000 MHz|
{ Qfa 72.0 [ Q fa 74.2
0 di 0 df
|
1o 1 -10 +
1 N
-20d 1 20 di i
i ™ LI S N\ L |7 A P
=4 ey 30
a0 df -40 di
-50 df -50 df
-60 -60
=70 ds 70 d
CF 711.0 MHz 1001 pts SEan 20.0 MHz CF 711.0 MHz 1001 pts pan 20.0 MHz
Marker Markar
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
M1 1 713.977 MHz 18.25 dBm ndB down 9.91 MHz ML 712.638 MHz 16.65 dBm ndB down 961 MHz
T1 1 706.125 MHz -7.95 dBm nde 26.00 d8 Tl 1 706.1B5 MHz -9.35 dBm nde 26.00 d8
T2 1 716.035 MHz -7.66 dBm Q factor 72.0 T2 1 715.795 MHz -8.96 dBm Q factor 74.2
Date: 29.NOV.2018 08:49.07 DCate: 29.NOV. 2019 08.45:57
Sporton International (Kunshan) Inc. Page Number : B138 of B365
TEL : +86-512-57900158 Report Issued Date : Jan. 10, 2020
FAX : +86-512-57900958 Report Version : Rev. 01

FCC ID : 2APQU-K779HSDL




o a0, FCC RF Test Report Report No. : FGON0608

Occupied Bandwidth

Mode LTE Band 12 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |[16QAM| QPSK [16QAM| QPSK [16QAM| QPSK |16QAM| QPSK [16QAM| QPSK |16QAM

Lowest CH 1.09 1.10 2.72 2.72 4.51 4.47 8.97 9.01 - - - -

Middle CH 1.09 1.09 2.71 2.73 4.51 4.49 8.97 8.93 - - - -

Highest CH 1.09 1.10 2.72 2.71 4.49 4.50 9.01 8.99 - - - -
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o a0, FCC RF Test Report

Report No. : FGON0608

LTE Band 12

Lowest Channel / 1.4MHz /| QPSK

Lowest Channel / 1.4MHz / 16QAM

Ref Level 25.00 cbm  Offset 500 db = RBW 30 khz RefLavel 25.00 dbm  OFfset 5,00 ob = RBW 30 kHz
o Att 30de  SWT 63.2ps @ VBW 100 kHz  Mode Auto FFT o Att 30dE SWT 632 ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
| 16.37 dBm) M1[1] 14.74 dBm)|
20 . 699.88180 MHZz 20 699.61890 MHz|
104 T e A 1.085314685 MHz| 104 A O T2 1.096503497 MHz|
od od £ \
/ \
-0 -10 /
7 /
o P v .
P ek APV PP
-40d -40d
50 df -50 di
-60 -60
7o d 70 di
CF 699.7 MHz 1001 pts Span 2.8 MHz CF 699.7 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 599.8816 MHz 16.37 dam ML 599,518 MHz 14,74 dBm
TL 1 599.15734 MHz .99 dBm Oce Bw 1.085314685 MHz T1 L 699.15734 MHz 7.18 dm Oce Bw 1.096503497 MHz
T2 1 700.24266 MHz 10.53 dam T2 1 700.25385 MHZ 8.59 dam
L JL J L JL J

Date: 26.NOV.2016 17.62.40

Date: 28 NOV 2018 17:52:51

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

ectrum pectrum vy
Ref Level 25.00 cbm  Offset 500 db = RBW 30 khz RefLavel 25.00 dbm  OFfset 5,00 ob = RBW 30 kHz
o Att 30de  SWT 63.2ps @ VBW 100 kHz  Mode Auto FFT o Att 30dE SWT 632 ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
. M1[1] 16.15 dBm) | M1[1] 15.00 dBm)|
0 - 707.27620 MHz B ‘ ¥ 702.19230 MHz
104 [ e [~ Ve 1.090909091 MHz 104 AVand Ak LY Atee's M A B 1.088111888 MHz
LEl 0 f
\ \
-10 - -10 — -
20 d e 20 di r N
P A . P S e [0S PN .
o L LA A A o A AR AT
- Lol .
-40d -40d
-50 df -50 di
-60 -60
7o 70d
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 707.2762 MHz 16.15 dam ML L 707.1923 MHz 15.00 dsm
TL 1 708.95175 MHz 6.68 dBm Oce Bw 1.090305051 MHz T1 L 706.95734 MHz 8.15 dBm Oce Bw 1.086111688 MHz
T2 1 708.04266 MHz 11.21 dom T2 1 70B.04545 MHZ 7.50 darm
- — -
L JL J L JL J

Date: 26.NOV.2018 17.53:11

Date: 28 NOV 2018 17:53:01

Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

Spectrum Spectrum
Ref Level 25.00 dém  Offset 5,00 db & RBW 30 kHz Ref Level 2500 dém  Offset 5.00 dé & RBW 30 kHz
o Att 30de  SWT 63.2ps @ VBW 100 kHz  Mode Auto FFT o Att 30de SWT 632 ps @ YBW 100 khz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
[ . M1[1] 15.47 dBm) M1[1] 14.37 dBm
20 | X 714.97270 MHz| 20 L 715.70840 MHz
04 e il A w g Bl 1.0B5314685 MHz| 0 PaSaW, VN BTy B 72 1.096503497 MHz
od od -
i \ / \
-10 A\
¥ 7
20 di ot . -
N NPT WS W
= 46 dai
a0 df -40 di
50 d -50 di
600 -60
o d 70 di
CF 715.3 MHz 1001 pts Span 2.8 MHz CF 715.9 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 714.9727 MHz 15.47 dBm ML 715.7084 MHz 14.37 dBm
T1 1 714.75734 MHz 8.53 dBm oce Bw 1.085314685 MHz T1 1 714.75455 MHz 8.57 dBm oce Bw 1.096503497 MHZ
T2 1 715.84266 MHz 9.45 dbm T2 1 715.65105 MHz 7.70 dém
L L J L JL J

Date: 26.MOV.2018 17.53.21

Cate: 28, NOV.2019 17.53:31
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SPORTON LAB.

FCC RF Test Report

Report No. : FGON0608

LTE Band 12

Lowest Channel / 3MHz /| QPSK

Lowest Channel / 3MHz / 16QAM

Ref Level 25.00 cbm  Offset 500 b = RBW 100 kHz RefLavel 25.00 dbm  OFfset 5,00 ob e RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 0dE SWT 15 ps @ VBW 300 kH:  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
17.08 dBm) ™M1[1] 16.76 dBm)
20 T S T 700.64990 MHz @ N 1 700.51800 Mz
w0 -’ v Y 2.721278721 MHz| wd Toc By 2.715284715 MHz
/ \
o y 0 L
-0 / -10 /
i {
N / p 4
20 ppey. -20 — — = —
Ao SVl i S N e
a0 = -3
40 di -40 di
50 df -50 di
-60 -60
7o 70d
CF 700.5 MHz 1001 pts Span 6.0 MHz CF 700.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 700.6439 MHz 17.08 dam ML 700.518 MHz 16.76 dam
T1 1 599.13936 MHz 10.97 dBm Oce Bw 2.721278721 MHz T1 L £99.13936 MHz 10.18 dBm Oce Bw 2.7152B4715 MHz
T2 1 701.86064 MHz 11.63 dam T2 1 701.85465 MHZ 10.62 dam
L L J L L J

Date: 26.NOV.2016 18:08:10

Date: 28 NOV 2019 18:09:20

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

ectrum pectrum vy
Ref Level 25.00 cbm  Offset 500 b = RBW 100 kHz RefLavel 25.00 dbm  OFfset 5,00 ob e RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
17.71 dBm 16.93 dBm)|
20 ; 20 ot
A A 707.80570 MH?Z| 707.92020 MHz
4 f 2.709290709 MHz 104 J 2.783266733 MHz
/ /
[ a / \
od { 0 1 -
-0 i -10 F )
! \
20 df 20 df / \I
ISwee P frem N PP
i
a0 e -30
-40d -40d
50 df -50 di
-60 -60
7o d 70 di
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 707.8057 MHz 17.71 dam ML L 707.3202 MHz 16.93 dBm
TL 1 706.14535 MHz 12.17 dBm Oce Bw 2.709250709 MHz T1 L 706.13936 MHz 9.62 dBm Oce Bw 2.733266733 MHz
T2 1 708.85465 MHz 10.43 dam T2 1 708.87263 MHZ 10.04 dam
- — -
L JL J L JL J

Date: 26.NOV.2016 18:08.40

Date: 28 NOV 2019 18:09:30

Highest Channel / 3MHz / QPSK

Highest Channel / 3MHz / 16QAM

Spectrum Spectrum
Ref Level 25.00 dém Offset 5.00 dé & RBW 100 kHz RefLevel 25,00 dém Offset 5.00 di & RBW 100 kHz
jo Att 30dB  SWT 1% ys @ VBW 300 kHz Mode Auto FFT b Att 0 de SWT 19 ps @ VBW 300 kHz Mode auto FFT
SGL Count 100/100 SGL Count 100,100
(@ 1Pk Max @7k ™ax
20 Mi[1] 54 dBm)| Mi[1] 16.66 dBm
e B o Mt i Vot 2715284715 MHz] o I = 2709290709 MHz
i '\ '\
e \
/ 4
-10 = \.‘
I \
" RSN B L N
a0 df -40 di
-50 df -50 df
60 -60
=70 ds 70 d
CF 714.5 MHz 1001 pts SEanﬁ‘ﬂ MHz CF 714.5 MHz 1001 pts SEBH 6.0 MHz
Marker Markar
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
M1 1 715.5849 MHz 17.54 dBm ML 1 713.2353 MHz 16.66 dBm
T1 1 713.13936 MHz 10.23 dBm oce Bw 2.715284715 MH2 Tl 1 713.14535 MHz 9.61 dBm oce Bw 2.709290709 MH2
T2 1 715.95465 MHz 10.10 dBm T2 1 715.85465 MHz 9.84 dam
Date: 28.NOV.201% 18:09.50 DCate: 28 NOV.2019 18:10:00
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SPORTON LAB.

FCC RF Test Report

Report No. : FGON0608

LTE Band 12

Lowest Channel / 5MHz /| QPSK

Lowest Channel / 5SMHz /| 16QAM

Ref Level 25.00 cbm  Offset 500 b = RBW 100 kHz RefLavel 25.00 dbm  OFfset 5,00 ob e RBW 100 kHz
o Att 0ds SWT 1%y @ YBW 300kHz Mode Auto FFT o Att 0dE SWT 15 ps @ VBW 300 kH:  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™ML 15.17 dBm) ISV 15.06 dBm)
w0 LA e N ARV 4.505404505 MHz 104 AN o e O W 4465534466 MHz|
T 1
{ A
od i od 1 T
| / \
-0 . -10
\ ! \
-20 d — L -20 df = -
T \ o e o e
g e ey, . N et N
-40d -40d
-50 df -50 di
-60 -60
7o d 70 di
CF 701.5 MHz 1001 pts Span 10.0 MHz CF 701.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 702.808 MHz 15.17 dam ML 703158 MHz 15.06 dBm
TL 1 599.25225 MHz 9.37 dBm Oce Bw 4.505454505 MHz T1 L 699.26224 MHz 9.07 dBm Oce Bw 4.455534466 MHz
T2 1 703.75774 MHz 10.10 dBm T2 1 703.72777 MHz 8.74 dBm
L JL J L JL J

Date: 26.NOV.2016 18:2538

Date: 28 NOV 2019 18:25:48

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ectrum pectrum vy
Ref Level 25.00 cbm  Offset 500 b = RBW 100 kHz RefLavel 25.00 dbm  OFfset 5,00 ob e RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
MAL1] 5.73 dBm)| ™M1[1] 15.04 dBm)
1
20 X 708.43900 MHz| 20 - 706.08100 MHz|
w0 b gt PV AR wav -1 T e e 4.505494505 MHz| wd P s M AN ADCE B N, 2 4.485514486 MHz
T T
\ ‘ \
od 0 4
7 { ] \
-10 -10 L
/ / \
L 20 d l -
o e
. P
DT vy 30 Laawivy
40 di -40 di
50 df -50 di
-60 -60
70 d 70 d
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 708.438 MHz 15.73 dam ML 706.081 MHz 15.04 dam
T1 1 705.23227 MHz 9.66 dBm Oce Bw 4.505494505 MHz T1 L 705.24226 MHz 10.36 dBm Oce Bw 4.485514486 MHz
T2 1 709.73776 MHz 10.39 dam T2 1 709. 72777 MHz 9.21 dom
- — -
L L J L L J

Date: 26.NOV.2016 18:26.08

Date: 28 NOV 2019 18:25:58

Highest Channel

/ 5SMHz / QPSK

Highest Channel / 5MHz / 16QAM

Spectrum Spectrum
Ref Level 25.00 dém  Offset 5,00 db & RBW 100 kHz Ref Level 2500 dém Offset 5.00 dé & RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 0de SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 5.58 dBm| mili] 14.64 dBm|
20 : t . 712.18100 MHz, 2 s 711.98200 MHz
- i T e LT T Yy 4.485514486 MHz o el W e, A AQEC BN s 4.495504496 MHZ|
{ \ { |
ad \ od ! |
/ \ / \
\ / \
10 v -10
/ |
— - -20 di
i pnd | R
4 A : A
-and -40 d
50 d -50 di
600 -60
Fod 70 di
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 713.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 712.181 MHz 15.58 dBm ML 1 711562 MHz 14.64 dBm
T1 1 711.25225 MHz 9.94 dBm oce Bw 4.485514486 MHz T1 1 711.24226 MHzZ 9.26 dBm oce Bw 4. 495504496 MHZ
T2 1 715.73776 MHz 10.14 dBm T2 1 715.73776 MHz 10.32 dBm
L L J L JL J

Date: 26.MOV.2018 18:25.18

Date: 25 NOV.2019 16:26:29
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o a0, FCC RF Test Report Report No. : FGON0608

LTE Band 12

) )
Ref Level 25.00 cbm  Offset 500 b = RBW 300 kHz RefLavel 25.00 dbm  OFfset 5,00 ob e RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
18.45 dBm)| . 15.79 aBm
20 o~ —— I e 704.5000 MHZ| 20 J 7 500 MHz
04 d i 7 . By §.971026971 MHz, 04 Besandh 9.010989011 MHz]
| 7
/ 4 / \
od i T od T
\ ! |
-0 1 ‘\ -10 v
20 d — —] 20 d 'y
— il N il WA (NP
|~ e Pea S "
a0 ay. A a0
B S
40 d -40 di
-50 df -50 di
60 -60
7o 70d
CF 704.0 MHz 1001 pts Span 20.0 MHz CF 704.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 704.5 MRz 18.45 dam ML 702,56 MHz 15.79 dam
T1 1 599.5045 MHz 11.03 dBm Oce Bw £.971028971 MHz T1 L £99,5045 MHz 9.00 dBm Oce Bw 9.010969011 MHz
T2 1 708.4755 MHz 11.05 dam T2 1 70B.5155 MHz 10.23 dam
L L J L L J
Date’ 29.NOV.2018 0B:47.56 Date: 25 NOV 2015 08:48:07
ectrum pectrum &3
Ref Level 25.00 cbm  Offset 500 b = RBW 300 kHz RefLavel 25.00 dbm  OFfset 5,00 ob e RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
M1 MI[1] 17.70 dBm)| 17.25 dBbm
20 _ o X . ; 706.0810 MHZ| 0 4960 MHz|
B N I R e o s 1
04 il o Occ B VT 8.971028971 MHz 04 £.931068931 MHz
? ¥ T
{ \ i
od + o T
/ ] T
-0 -10 5
/ / \
d i Vi \
= Y |- 0 A
S A A e NN PR
J— M s v
40 di -40 di
-50 df -50 di
-60 -60
7o 70d
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 705.881 MHz 17.70 dem ML L 711496 MHz 17.25 dam
T1 1 703.0245 MHz 10.22 dBm Oce Bw £.971028971 MHz T1 L 703.0445 MHz 9.43 dBm Oce Bw £.931068931 MHz
T2 1 711.9958 MHz 10.71 dam T2 1 7119755 MHz 9.94 dam
- — -
L L J L L J
Date: 29.NOV.2018 08:48:27 Date: 28 NOV 2015 08:48:17
Spectrum Spectrum
Ref Level 25.00 cbm  Offset 500 b = RBW 300 kHz RefLavel 25.00 dbm  OFfset 5,00 ob e RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
17.53 dBm) ML 16.06 dBm)
= 29 IS NP 712.6980 MHz @ o N B b3 . 712.8180 MHz
o ¥ h 0.010989011 MHz 04 il g - R ey (e 8.991008991 MHZ|
| { \
e [ \ va /
I
Y /
-0 F‘ - -10 -
/ \ ) / \
20d e Y -2 A '
b N JIN e e S
| it = -30°d -
a0 df -40 di
50 d S0 d
60 -60
<70 df =70 di
CF 711.0 MHz 1001 pts Span 20.0 MHz CF 711.0 MHz 1001 pts an 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML T 712.698 MHz 17.53 dBm ML 712.616 MHz 16.38 dBm
T fy 706.4845 MHz 11.61 dam oce Bw 9.010989011 MHz T L 05,4845 MHz 10.59 dam oce Bw 8.991008991 MHz
T2 1 715.4955 MHz 11.47 dBm T2 1 715.4755 MHz 10.13 dBm
L L J L L J
Date: 29.MOV. 2019 08.48:37 Date: 20.NOV.2019 08:48:47
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SPORTON LAB.

FCC RF Test Report

Report No. : FGON0608

Conducted Band Edge

LTE Band 12/ 1.4MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1RB

Spectrum

Ref Level 23.00 dBm  Offset 5.00 dB

SGL Count 100/100

Mode Auto Sweep

Spe n ‘“;
Ref Level 23.00 dBm  Offset 5.00 d& Mode Auto Sweep
SGL Count 100/100

@1 AvoPwr (@1 avgPwr
20 dbieitFhack 5 r | SPUBIRIEHERSES T

Line _$PURIOUS INE_ABS PABS ; \ Line 'I—'IIR#[]\I.' INE_ABS PASS
10 dBm { \ 10 dBm [ \
0 dBm 1 0 dBm !

[ / |
-10 dBm \ -10 dem
SPURIOUS_LINE_ABS_ \ f
20 derm "‘ 20 dem
30 dem ! 30 dermy [’ \\
T f-\ A r
-40 dam L i Alll-+0 dB’L '-
7 ¥ e
, f
~ h‘d
50 dBm — = Mm ‘\‘\“
,,f I
-60 dBm — d i
— T — -60 dem: S

-70 dBm -70 dBm
Start 690.0 MHz 3003 pts Stop 701.0 MHz ] ||('Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit

£90.000 MHz £98.900 MHz 100.000 kHz 698.89555 MHz -26.56 dém 714.000 MHz 716.000 MAz 100.000 kHz 715.73526 Mhz 21.09 dbm -5.01 d&

£58.500 MHz £93.000 MHz 30.000 kHz £98,99765 MHz -15.03 dém 716,000 MH= 716,100 MH2 20,000 kHz 71600115 MH= 18,70 dbm 570 d8

599.000 MHz 701.000 MHz 100.000 kHz 699.26074 MHz 21.29 dém 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -24.65 dBm -11.65 dB

i -

Date: 28.NOV 2018 18:02-15

i (|

Date: 28 NOV 2019 1807:53

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum EE Sp n "y
Ref Level 23.00 dBm  Offset 5.00 dB Mode Auto Sweep RefLevel 23.00 d&m  Offset 5.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr AvgPwr
20 dbimitdhack 5 RIRHECHYEKARS FTy T
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm prie ) 10 dBmfd ",\
0 dm J{ ‘ 0 UBI‘ﬁlf \
-10 dBm \ -10 Uarﬁ 1
SPURIOUS_LINE ABS_ f \
-20 dem 'l L 20 dfm k
-30 dam - 'J', 30 dBm: ] -
A .
-40 dam - -40 dBm <
S -
-50 dBm: — = -50 dBm S =,
/A._‘»«w’“‘ N
-60 dBm —3= < -60 dem =]
B o WD e [
-70 dBm -70 dBm
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
£90.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -27.04 dém -14.04 d& 714.000 MHz 716.000 MHz 100.000 kHz 71542358 MHz 13.21 dBm -mWI
£58.500 MHz £93.000 MHz 30.000 kHz 698,99266 MHz -26.37 dém -13.37 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00005 MHz 26.72 B 370 de
599.000 MHz 701.000 MHz 100.000 kHz 69974026 MHz 13.12 dBm -~16.88 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -27.61 dbm ~14.61 dB
I J1 £

Date: 28.NOV.2019 18.03.22

Date: 28.NOV.2019 18.06:45
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SPORTON LAB.

FCC RF Test Report

Report No. : FGON0608

LTE Band 12/ 1.4MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 23.00 dBm  Offset 5.00 dB

SGL Count 100/100

Mode Auto Sweep

Sp

Ref Level 23.00 dBm
SGL Count 100/100

Offset 5.00 d& Mode Auto Sweep

Date: 28.NOV 2018 18:01-07

Date: 28 NOV 2019 1809:00

@1 AvgPwr (@1 dvgPwr
20 dbieitFhack 5 | SPURIGIE CHBEKASS T

Line _$PURIOUS_} INE_ABS PABS Hﬁ\ Line 'I—'IIR# ) INE_ABS PASS
10 dém / \ 10 dBm [ \
0 dem f I 0 d8m }
-10 dam | -10 dem
SPURIOUS_LINE_ABS_ \ ﬁ
-20 dem 1\ -20 dBm /J
-30 dem "" -30 deny \ I) ¥

|
-40 dem 7 -40 dB y
o n,
- .
-50 dam — “sgratfin
s e,
| e
-60 dem — 60 dBm —
P I I W S e — = _—

-70 dam -70 dem
Start 690.0 MHz 3003 pts Stop 701.0 MHz ] ||('Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit

£90.000 MHz £98.900 MHz 100.000 kHz 698,89555 MHz -27.96 dém -14.96 dé 714.000 MHz 716.000 MAz 100.000 kHz 715.73526 Mhz 19,06 dBm -10.04 dB

598.900 MHz 699,000 MHz 30.000 kHz 698.99665 MHz -20.21 dBm -7.21 dB 716,000 MH= 716,100 MH2 20,000 kHz 71600044 MH= 20,41 dBm a1 de

£59.000 MHz 701.000 MHz 100.000 kHz 589.25275 MHz 20.31 dBm ~9.69 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.11334 MHz -27.22 dBm -14.22 dB

i | L il (| ™)

Lowest Band Edge /Full RB

Highest Band Edge / Full RB

o
Spectrum || spe n N
Ref Level 23.00 dBm  Offset 5.00 dB Mode Auto Sweep RefLevel 23.00 d&m  Offset 5.00 dB Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbimitdhack 5 RIECHBEKABS FTy T
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dem o 10dBm -
[ [ (1)
0 dem ! \ 0 demd
\ \ \
-10 dam | }
SPURIOUS_LINE_ABS_ # \
-20 dem |
n '
30 d&m //’ v LI
-40 dem -40 dBm
-50 dBm - 50 dem \\
o N
A ]
-60 dem: p—— -60 dem: = —
frmmerr—"" D [ SV SRS AN E—
70 dm 70 dem
Start 690.0 MHz 3003 pts Stap 701.0 MHz || Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
£90.000 MHz 698,900 MHz 100.000 kHz 69887777 MHz -26.75 dBm -13.75 d& 714.000 MHz 716.000 MHz 100.000 kHz 71549351 MHz 12.08 dBm -1?WI
598.900 MHz 699,000 MHz 30.000 kHz 698.99995 MHz -27.94 dBm -14.94 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00045 MHz 27.22 dBm 1420 de
589.000 MHz 701,000 MHz 100,000 kHz 700,04795 MHz 12.24 dBm -17.76 dB 716,100 MHz 725000 MHz 166 D00 kHz 21610445 MHz Z27.93 dBm 1453 db

i -

Date: 28.NOV.2019 18.04:30

i (|

Date: 28.NOV.2019 18:05:37

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2APQU-K779HSDL

: B145 of B365
: Jan. 10, 2020
: Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FGON0608

LTE Band 12 / 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

[ ] o
Spectrum | sp n "y
Ref Level 23.00 dBm  Offset 5.00 dB Mode Auto Sweep Ref Level 23.00 dém  Offset 5.00 dg Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 avgPwr
20 dbimitdheck n A | SPURIAHGCHBIEKABS .‘\ RABS
Line _$PURIOUS INE_ABS PABS | If\ Line _$PURIOUS ]r\‘l- ABS PASS
10 dem “ | 10 dBm )
| I
o dBm I 0 dBm ! !
-10 dBm \ -10 dem
SPURIOUS_LINE_ABS_ \ H
20 derm 20 dem
A
-30 dem : a \q dBm il il
i T T LA
-40 dam . il - fm‘ dBm L i
\
"’ o AT 3
50 dem 50 JB
/’1\ /’ [ N
-0 dom - - - 60 dem s
o = -
-70 dBm -70 dBm
Start 690.0 MHz 3003 pts Stop 702.0 MHz ] ||['Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
590.000 MHz 698,900 MHz 100,000 kHz 698,89555 MHz -26.41 dBm -13.41d8 713.000 MHz 716,000 MHz 100.000 kHz 71573177 MHz 21.02 dbr -5.08 d&
£58.500 MHz £93.000 MHz 30.000 kHz £98,99985 MHz -18.88 dém -5.88 dB 718,000 MH= 716,100 MHz 30,000 kHz 716 01294 MHz 15.12 dBm 1o de
£59.000 MHz 702.000 MHz 100.000 kHz 699.24426 MHz 21.27 dBm -6.73 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.11334 MHz -25.95 dBm -12.95 dB
]—' | L il (| ™)
Date: 28,NOV. 2019 15:18:43 Date: 28.NOV 2019 182421
Lowest Band Edge /Full RB Highest Band Edge /Full RB
ﬁ [_] o
Spectrum EE Spe n "y
Ref Level 23.00 dBm  Offset 5.00 dB Mode Auto Sweep RefLevel 23.00 d&m  Offset 5.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbimitdhack 5 T RIECHBEKABS_ VT
Line _$PURIOUS INE_ABS PABS | SPURIOUS_LINE_|ABS PASES
10 dem ] — | t e
! \ \
0 dem i ) dBm -
| |
-10 dBm ! -10 dBm T
SPURIOUS_LINE ABS_ / \
-20 dem 20 dem l
30 dem -30 dBm
| S
-40 dam 40 dBm =
—_—
.50 dam — -50 dBm —
~ I
|
50 dsm - — 50 dem =
o .m\“‘—vﬁ_.-__
70 dBm 70 dBm
Start 690.0 MHz 3003 pts Stap 702.0 MHz || Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Law Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequenc | _Powerabs |  ALimit
£90.000 Mz | 698,900 MMz 100,000 kiz £98,89555 Mnz ~20,29 dém -16.99 d& 715.000 Mz | 716,000 MMz 100,000 Kiz eI o.61 6B -ZUWI
£58.500 MHz £93.000 MHz 30.000 kHz £98,99945 MHz -28.78 dém -15.78 dB 718,000 MH= 716,100 MHz 30,000 kHz 71600105 MHz 36,74 dBm 15 7ade
£59.000 MHz 702.000 MHz 100.000 kHz 700.69181 MHz 9.96 dBm -20.04 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -32.18 dBm -15.18 dB
I X i -

Date: 28.NOV. 2019 18:19:51

Date: 28.NOV.2019 18:23:14

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2APQU-K779HSDL

Page Number
Report Issued Date

Report Version : Rev. 01

: B146 of B365
: Jan. 10, 2020



SPORTON LAB.

FCC RF Test Report

Report No. : FGON0608

LTE Band 12 / 3MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Date: 28.NOV 2018 18:17:36

Date: 28 NOV 2019 182528

Spectrum | sp n "y
Ref Level 23.00 dBm  Offset 5.00 dB Mode Auto Sweep Ref Level 23.00 dém  Offset 5.00 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbmi Gk m T SPUBIEcHibERAes T o VT
Line SPURIOUS INE_ABS PABS |lr\ Line SPURIOUS, ]r‘h ABS PASS
10 dem ] ‘l 10 dBm { ‘\
0 dem ’ \ 0 dem !
-10 dem -10 dBm
SPURIOUS_LINE_ABS_ ‘!I [
-20 dem : 20 dBm {
-30 dBm F’ ‘J‘,‘ Aly dem it ’ f;
Y \
-40 dem ; ! Jf | Lo ||| Fo\dem i “‘
i W\ J [
50 dBm — be -50 S =
~ P /\\\_\
-0 dem - -60 dem -
S erimred T S| |
70 dem 70 dem
Start 690.0 MHz 3003 pts Stop 702.0 MHz | ||'Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | Spurious Emissions
___Range Low Range Up REBW Freguency Power Abs Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
£90.000 MHz 698,500 MHz 100.000 kHz 698,88666 MHz -28.04 dém -15.04 d& 713.000 MHz 716.000 MHz 100.000 kHz 715.75275 MHz 19.77 dBm -10.23 d&
598.900 MHz 699,000 MHz 30.000 kHz 698.99925 MHz -21.18 dBm -8.18 dB 716.000 MHz 716,100 Mz 30,000 kHz 715 00238 MHe 2075 dom .70d8
599.000 MHz 702.000 MHz 100.000 kHz 699.25325 MHz 20.00 dBm -10.00 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -27.96 dBm -14.96 dB
)i | [ i 1 ™

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 28.NOV.2019 18:20:58

Date: 28.NOV.2019 18:22.06

Spectrum EE Spe n "y
Ref Level 23.00 dBm  Offset 5.00 dB Mode Auto Sweep RefLevel 23.00 d&m  Offset 5.00 dB Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbimitdhack 5 T RIECHBEKABS_ VT
Line _$PURIOUS INE_ABS PABS | Line _$PURIOUS_LINE_|ABS, PASES
1 | 10,d8m
10 dBm - LU e——
i \ \
dem dem
’ | \ w
-10 dBm: J -10 dBm |E
SPURIOUS_LINE_ABS_ I i
-20 dom j 20 dBm l
-30 dem = -30 dBm
I \ [
-40 dBm = -40 dem -
',4/ - e,
.50 dem . 50 dBm
— -
e N\"a
-60 dem p—— -60 dem =
™| S—
70 dm 70 dBm
Start 690.0 MHz 3003 pts Stap 702.0 MHz || Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Law Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
£90.000 MHz 698,900 MHz 100.000 kHz 698,66439 MHz -29.77 dém -16.77 d& 713.000 MHz 716.000 MHz 100.000 kHz 714.04146 MHz &.70 dBm -21W|
598.900 MHz 699,000 MHz 30.000 kHz 698.99835 MHz -29.27 dBm -16.27 dB 718,000 MH= 716,100 MHz 30,000 kHz 716 00125 MHz 5046 dBm 1646 db
599.000 MHz 702.000 MHz 100.000 kHz 701.12937 MHz 8.54 dBm 2146 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -31.71 dBm -18.71 dB
I X i w

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2APQU-K779HSDL

Page Number
Report Issued Date

Report Version : Rev. 01

: B147 of B365
: Jan. 10, 2020



SPORTON LAB.

FCC RF Test Report

Report No. : FGON0608

LTE Band 12 / 5MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

] [ o
Spectrum | sp n =
Ref Level 23.00 dBm  Offset 5.00 dB Mode Auto Sweep Ref Level 23.00 dém  Offset 5.00 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbimitdheck n [} | SPUEIAECHBEKABS . ‘\ BABS.
Line _$PURIOUS INE_ABS PABS f" Line SPURIOUS_LINE_ABS. f ¥ PASS
10 dém [ 10dBm ’l !
|
0 dem ! ‘] 0 dBm / ‘\
-10 dem ‘HI ! -10 dBm ‘ l
SPURIOUS_LINE_ABS_ | \ 1
20 dom: J | 20 dBm |
- {
-30 dem ‘\' -poldBm H
| | ‘ [
J | Il | f
-40 dBm 7 M B ]bn dBm L ‘/J |\
o
-50 dem ! b Mo S Lo o p.m'v-/ e
S e
e \/\'\m-,,f\
-60 dem 7
-70 dBm
Start 690.0 MHz 3003 pts Stop 704.0 MHz | (['Start 711.0 MHz 3003 pts Stop 725.0 MHz
[Spurious EmiSSi"'I's | | | | Spurious Emissions
Range Low Range Up REW Freguency Power Abs Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit
£90.000 MHz 698,500 MHz 100.000 kHz 698,89555 MHz -30.50 dém 711.000 MHz 716,000 MHz 100.000 kHz 71564785 MHz 21.39 dbm -5.61 d&
598.900 MHz 699,000 MHz 30.000 kHz 698.99975 MHz -24.03 dBm -11.03 dB 716.000 MHz 716,100 M 30,000 kHz 716 00008 Mk o5 a0 B 230 e
599.000 Mz /04,000 MHz 100.000 kHz 589.33716 MHz 21.32 dBm -8.58 dB 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -32.13 dBm -19.13 dB
I . i 1 )

Date: 28.NOV 2018 18:35:12

Date: 28 NOV 2019 08 46:39

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 28.NOV.2019 18:38:20

Spectrum EE Spectrum "y
Ref Level 23.00 dBm  Offset 5.00 dB Mode Auto Sweep RefLevel 23.00 d&m  Offset 5.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbimitdhack 5 RIECHBEKABS_ FTy T
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dem 10 dém
{TJAWWI-——JMH‘-'\, WM J e R S
0 dem ’ ‘1 ofcem W,
-10 dBm 10 dem L‘
SPURIOUS_LINE ABS_ I \ |
20 d8 f20 dBm
" 'r \ L
30 dem - -30 dBm
T "V ‘“\
el et
-40 dam 7 40 dBm - -
A"
o )
50 dBm p— 50 dBm
o el
f 60 dBm
\"‘*-_,_'__ | -
70 dBm 70 dBm
Start 690.0 MHz 3003 pts Stop 704.0 MHz ] ||('Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up REW Freguency Power Abs ALimit Rangelow | Rangeup | REW | Freguenc | Powerabs | ALimit
£90.000 MAz | 698,900 MHz 100,000 KAz 698.60555 MRz -30.57 dém -17.57 de 711,000 MRz | 716.000 MRz 100,000 kFz S ERTET 750 dbm -zzﬁl
£58.500 MHz £93.000 MHz 30.000 kHz £98,99835 MHz -30.76 dém -17.76 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00005 MHz 3197 dBm lao7de
599.000 MHz 704,000 MHz 100.000 kHz 702,22428 MHz 7.44 dBm -22.56 dB 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -33.14 dBm -20.14 dB
I J1 L i

Date: 28.NOV.2019 18:39:42

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2APQU-K779HSDL

: B148 of B365
: Jan. 10, 2020
: Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FGON0608

LTE Band 12 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Date: 28,.NOV 2018 18:34:05

Spectrum | sp n =
Ref Level 23.00 dBm  Offset 5.00 dB Mode Auto Sweep Ref Level 23.00 dém  Offset 5.00 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbmi Gk m | SPUBIAWEGHBEKASS VT
Line _$PURIOUS INE_ABS PABS ‘r\\l Line SPURIOUS_LINE_ABS. ‘[\I PASS
10 dBm \ 10 dBm [ i
0 dem J} ]‘ 0 dBm | \l
-10 dem -10 dBm —
SPURIOUS_LINE_ABS_ J L]‘ ﬁ I.
20 dem J ‘ -20 dem
e !
-30 dem f S dem “\
I l‘ Nl
-40 dBm 7 ] L J+0gem J wN‘H
b, :
50 dam —= ol o -lﬁkluf"\ stn ,ﬂ‘x‘l. |t ke . —
L pa ey
60 giog o 60 de e i
Nt h m Ny
70 dem 70 dem
Start 690.0 MHZ 3003 pts Stop 704.0 MHz ] ||['Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up REBW Freguency Power Abs Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
£90.000 Mz 698,900 MHz 100,000 kHz 698,99555 MHz -32.22 dém 9.22 d& 711.000 MHz 716,000 MHz 100.000 kHz 71567782 MHz 20.24 dBrm -9.76 d&
598.900 MHz 699,000 MHz 30.000 kHz 698.99785 MHz -25.36 dBm -12.36 dB 716.000 MHz 716,100 Mz 30,000 kHz 715 0001 MHe 2611 dom 1211 db
599.000 MHz 704.000 MHz 100.000 kHz 699,31718 MHz 19.02 dBm -10.08 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 WMHz -32.74 dbm -15.74 db
)i | [ i 1 ™

Date: 28 NOV 2019 08 47:46

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 28.NOV. 2019 18:37.27

Spectrum EE Spe n "y
Ref Level 23.00 dBm  Offset 5.00 dB Mode Auto Sweep RefLevel 23.00 d&m  Offset 5.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbimitdhack 5 RIECHBEKABS_ VT
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dem 10 dém
T T i LT AV PSS
d [ f "\
0 dm I, T o dem T
10 dam I Hll o e |
SPURIOUS_LINE ABS_ ! \ \
20 dem fl y 20 dem T
30 dem -30 dBm I
—— -
-40 dam 40 dBm
adl T
-50 dem e -50 dem
J"/
60 dBpa—t== ; ,
0 dep-- 60 dBm
70 dBm 70 dBm
Start 690.0 MHz 3003 pts Stap 704.0 MHz || Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
£90.000 Mz | 698,900 MMz 100,000 kiz £98,89555 Mnz ~30.53 dém -17.53 & 711.000 Mz | 716,000 MMz 100,000 Kiz  ENSTEERT 578 dBm _Zaml
£58.500 MHz £93.000 MHz 30.000 kHz £98,99845 MHz -31.48 dém -18.48 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00205 MHz 33.57 dbm 20,57 dB
£59.000 MHz 704.000 MHz 100.000 kHz 703.63287 MHz 5.34 dBm -23.56 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -33.22 dBm -20.22 dB
I X i -

Date: 28.NOV.2019 18:38:35

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX: +86-5

12-57900958

FCC ID : 2APQU-K779HSDL

: B149 of B365
: Jan. 10, 2020
: Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FGON0608

LTE Band 12 / 10MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum

Sp

Ref Level 23.00 dBm
SGL Count 100/100

Offset 5.00 dB Mode Auto Sweep

Ref Level 2300 dém Offset 5.00 dg
SGL Count 100/100

Mode Auto Sweep

Date: 29.NOV 2019 08:57-31

Date: 28 NOV 2019 09:03:09

@1 AvgPwr (@1 avgPwr
20 dbmi Gk 5 | SPUBIAWEGHBEKASS Ty
Line _$PURIOUS INE_ABS PABS \ Line SPURIOUS_LINE_ABS. PASS ’ ‘
10 dBm l 10 dBm [ :
0 dém . 0 dém ‘
| Il
-10 dem \ -10 dBm
SPURIOUS_LINE_ABS_ / \ / \
-20 dem T -20 dBm - { \
-30 dam / }l‘ ﬁl -3 \dgw “ 1
ol l i | I 1l
-40 dem # ’\'m r\ Y 40 fiBm ) N‘l i
N n \
50 dem cl B L ,, l ifl A\ Lo P I l i
L~ 8 T T BT o .
60 dBm: S -60 dem: "’/\‘
Wil JI ]
-70 dBm -70 dBm
Start 690.0 MHz 3003 pts Stop 709.0 MHz | || Start 706.0 MHz 3003 pts Stop 725.0 MHz
[Spurious EmiSSi"'I's | | | | Spurious Emissions
Range Low Range Up REW Freguency Power Abs Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit
690.000 MHz 698,900 MHz 100.000 kHz 698.86888 MHz -37.86 d&m 706.000 MHz 716.000 MHz 100.000 kHz 71542557 MHz 21.01 dém -8.99 db
£98.900 Mrz | 699.000 Mhiz 30.000 kHz £98.99496 MHz -36.76 dam 716.000 MHz | 716.100 MHz 30.000 kHz 716,00235 Mz -37.94 dBm 24,04 dB
AL TS /09,000 MHz 100.000 kHz 589.62438 MHz 21.88 dBm 716.100 MHz 725,000 MHz 100.000 kHz 716.12223 MHz -39.26 dBm -26.26 dB
I . i T )

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 29.NOV.2019 08.:58.38

Date: 29.NOV.2019 09:02.01

Spectrum = Spe n =
Ref Level 23.00 dBm  Offset 5.00 dB Mode Auto Sweep RefLevel 23.00 d&m  Offset 5.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbimitdhack 5 RIECHBEKABS_ FTy T
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dem 10 dém
et e A AN A N gt et s o [ Ao et st e,
0 dm \ 0 gdem
I
-10 dBm ] -1p dem t
SPURIOUS_LINE ABS_ | \ |
-20 dBm JJ { 75)0 dBm L
/
30 dem - 30 dem \
-40 dam ‘/“’)i 40 dBm H‘ e
et e
| ——
-50 dem -50 dem
dam -60 dBm
R
70 dBm 70 dBm
Start 690.0 MHz 3003 pts Stop 709.0 MHz ] ||('Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
£90.000 Mz | 698,900 MMz 100,000 kiz 698.60555 MRz ~33.04 dém -20.04 0B 706.000 Mz | 716,000 MMz 100,000 Kiz TR 57 B _25W|
£58.500 MHz £93.000 MHz 30.000 kHz £98,98836 MHz -36.20 dém -23.20 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00604 MHZ 37.32 dBm 2432 dB
599.000 MHz 709.000 MHz 100.000 kHz 705.51848 MHz .88 dBm -25.12 dé 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -34.70 dBm -21.70 dB
I J1 L i

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2APQU-K779HSDL

Page Number
Report Issued Date

Report Version : Rev. 01

: B150 of B365
: Jan. 10, 2020



SPORTON LAB.

FCC RF Test Report

Report No. : FGON0608

LTE Band 12 / 10MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum =] sp n =
Ref Level 23.00 dBm  Offset 5.00 dB Mode Auto Sweep Ref Level 23.00 dém  Offset 5.00 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbmi Gk 5 | SPUBIAWEGHBEKASS VT "
Line _$PURIOUS INE_ABS PABS 1 Line SPURIOUS_LINE_ABS. PASS ’
10 dém “ 10 dem r \
0 dem r \ 0 dBm } L
-10 dem J \ -10 dBm ; \
SPURIOUS_LINE_ABS_ / \ i
-20 dBm )I - 20 dem f /4 -
-30 dem J \\ Jh\ _ap Bm I“ J H‘
-40 dam i f: 40 l:IBrr - L L
A Sl ] . pl ]| A |
50 dorm L WP R iR o dg:- 4 Y, "
= = AT ey P LR v u_.._,_\\\
-0 dem) ,\_/"" 60 dBm AN
Al AL S .
70 dem 70 dem
Start 690.0 MHZ 3003 pts Stop 709.0 MHz ] || 'Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up REBW Freguency Power Abs Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
£90.000 Mz 698,900 MHz 100,000 kHz 698.96858 MHz -38.30 dem 706.000 MHz 716,000 MHz 100.000 kHz 715 41558 MHz 19.75 dBm -10.25 dB
596900 MHz £99.000 MHz 30.000 kiz 698,35705 MHz -38.66 dbm 716,000 MHz 716.100 MHz 30,000 kHz 716.00105 MHz -38.27 dBm -25.27 dB
599.000 MHz 709.000 MHz 100.000 kHz 699 56444 MHz 20.23 dBm 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -38.36 dBm -25.36 dB
i . i 1 o

Date: 29.NOV 2019 08:56:23

Date: 28 NOV 2019 09:04:16

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum = Spe n =
Ref Level 23.00 dBm  Offset 5.00 dB Mode Auto Sweep RefLevel 23.00 d&m  Offset 5.00 dB Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dehmitdhack 5 RIPHECHBEK RS _ VT
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
10 dBm 10 dBm
o e T e R s e e s ESTIN
dem I |
1
-10 dBm b -1p dem: -
SPURIOUS_LINE_ABS_ \ |
-20 dem i 30 dBm !
ﬁ [ A 1
30 dem - (30 dem 1
_,»«-*‘H
-40 dem -40 dBm ]
’,__,../ M‘\"q-
50 dBm—j ] -50 dBm
-~
dem -60 dBm
P s
70 dm 70 dBm
Start 690.0 MHz 3003 pts Stap 709.0 MHz || Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
£90.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -33.26 dém -20.26 d& 706.000 MHz 716.000 MHz 100.000 kHz 710.19081 MHz .70 dBm -26.30 d&
598.900 MHz 699,000 MHz 30.000 kHz 698.97897 MHz -36.40 dBm -23.40 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00574 MHz 37.81 dBm 4Bl de
599.000 MHz 709.000 MHz 100.000 kHz 703.85015 MHz 4.08 dBm -25.92 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -35.57 dBm -22.57 dB
I X i w

Date: 29.NOV.2019 08.59:48

Date: 29.NOV.2019 09:00:53

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2APQU-K779HSDL

: B151 of B365
: Jan. 10, 2020
: Rev. 01

Page Number
Report Issued Date
Report Version




SPORTON LAB.

FCC RF Test Report

Report No. : FGON0608

Conducted Spurious Emission

LTE Band 12 / 1.4MHz
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